Caterpillar assembly #6I2680 drawings for  375-A L General Excavator.
* Last version maybe changed.
1234

Fuel System Assembly 6I-2680 Governor GP(Caterpillar 375-A L general excavator)

Part NO. 6I-2680
Name Governor GP
Section Fuel System
Modifier -
SNP 8WJ IESCN SEBP55940006
Updated 2018-08-29
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Caterpillar-Aftermarket.com have excellent quality Guarantee.

CAT 375-A L Fuel System 6I-2680 Assembly

6I-2680 Governor GP , Part OF 320-0590 Conversion AR-ENGINE
Model: Caterpillar 375-A L
Catalog: General Excavator
Section: Fuel System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
2 25 8L-5832 8L-5832 NUT-HEX 10-32-THD 1 N
1 3 9Y-4701 9Y-4701 SETSCREW-SOCKET 10-32X1.38-IN 1 N
1 7 6D-3897 6D-3897 Bolt 8-32X0.5-IN 1 N
1 8 6L-5551 6L-5551 BOLT-SOCKET Head 1/4-20X2.25-IN 2 N
1 10 9S-8003 9S-8003 Plug 1/2-20-THD 2 N
1 11 1N-3887 1N-3887 SETSCREW-SOCKET 5/16-18X1.5-IN 1 N
1 5B-3180 5B-3180 Nut 5/16-18-THD 1 N
1 144-0479 144-0479 GASKET-COVER IDLE-SPEED ADJ 1 N
1 14 4N-8445 4N-8445 Bolt 1/4-20X1.25-IN 1 N
1 7W-4272 7W-4272 NUT-SEALING 5/16-18-THD 1 N
1 17 0S-1347 0S-1347 Bolt 1/4-20X0.75-IN 2 N
2 22 6V-6835 6V-6835 SETSCREW-SOCKET 10-32X0.625-IN 1 N
2 4B-2049 4B-2049 Nut 10-32-THD 1 N
2 26 5H-6552 5H-6552 SETSCREW-SOCKET 10-32X1.25-IN 1 N
2 27 0S-1588 0S-1588 Bolt 3/8-16X1.25-IN 1 N
3 40 031-0216 031-0216 Bolt 1/4-20X0.75-IN 3 N
3 47 9Y-7037 9Y-7037 Bolt 1/4-20X1.25-IN 4 N
3 59 2P-9556 2P-9556 Washer 1.17X1.5X0.06-IN THK 1 N
4 63 2W-8638 2W-8638 Spacer 18X25X1-MM THK 1 N
4 66 1W-3962 1W-3962 Spacer 6.75X14X10-MM THK 1 N
4 72 1W-3961 1W-3961 Spacer 6.75X14X13-MM THK 1 N
4 73 8H-9204 8H-9204 WASHER-FELT 19/32X7/8X5/16-IN THK 1 N
S: 8WJ / 8WJ (1 ~ 99999)

*Assembly 6I-2680 Governor GP Suitable for 375-A L General Excavator Fuel System
*Original 6I-2680 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 6I-2680 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Caterpillar-Aftermarket.com have professional services.

Caterpillar-Aftermarket.com global.